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CV-SERIES — VIBRATOR MOTOR HOUSING  ASSY.
VIBRATOR MOTOR HOUSING ASSY.

NO. PART NO. PART NAME QTY. REMARKS
1 50125-03 END CAP, RUBBER 2
2 50125-07 HOUSING, PLASTIC WITH INSERTS 1
3 50125-08 HOUSING, PLASTIC WITHOUT INSERTS 1
4 52003-04 WASHER, FLAT 1/4" 12
5 52003-10 WASHER, LOCK M5 8
6 53701-01 SCREW, PAN HEAD M5 X 40MM 8
7 53701-02 SCREW, M6 X 1 X 16MM 6
8 57001-04 CAP, BRUSH ACCESS 2
9 65001-21 HANDLE TUBE EXTRUSION 3
10 00100-46 DECAL, SAFETY ................................................... 1 ....... SAFETY ITEM
11 8200-002 COVER, PLASTIC FILTER ASSY. 1
12 8200-003 SWITCH PLATE ASSY. 1
13 00100-44 DECAL, WARNING................................................. 1 ....... SAFETY ITEM
14A 8006-010 POWER CORD, 3HP 115V NEMA L5-20P ............. 1 ....... REPLACES 44000-08
14B 8006-011 POWER CORD, 1HP/2HP 115V NEMA 5-15P ....... 1 ....... REPLACES 44000-09
14C 8006-012 POWER CORD, 2HP/3HP 230V NEMA 6-15P ....... 1 ....... REPLACES 44000-10
15 00100-57LUL DECAL, CV-1 115V 2
15 00100-59LUL DECAL, CV-2 115V 2
15 00100-61LUL DECAL, CV-2 230V 2
15 00100-62LUL DECAL, CV-3 115V 2
15 00100-63LUL DECAL, CV-3 230V 2
16 50000-03 AIR FILTER 1
17 TAG, SERIAL NUMBER ......................................... 1 ....... CONTACT SALES DEPT.
18 CS-1 CARRYING STRAP ............................................... 1 ....... OPTIONAL EQUIPMENT
19 7196K34 PLUG W/O CORD 5-20P ........................................ 1 ....... CV3 ONLY, OPTIONAL
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CV-SERIES — VIBRATOR MOTOR ASSY.
VIBRATOR MOTOR ASSY.

NO. PART NO. PART NAME QTY. REMARKS
1 3061-045 FIELD ASSY, 1HP 115V CV-1 1
1 3061-044 FIELD ASSY, 2HP 115V CV-2 1
1 3061-047 FIELD ASSY, 2HP 230V CV-2 1
1 3061-043 FIELD ASSY, 3HP 115V CV-3 1
1 3061-046 FIELD ASSY, 3HP 230V CV-3 1
2 52003-12 WASHER, STAR #10 2
3 1000-060 MOTOR ASSY, 1HP 115V CV-1 1
3 1000-061 MOTOR ASSY, 2HP 115V CV-2 1
3 1000-062 MOTOR ASSY, 2HP 230V CV-2 1
3 1000-063 MOTOR ASSY, 3HP 115V CV-3 1
3 1000-064 MOTOR ASSY, 3HP 230V CV-3 1
4 6100-003 BUSHING, BRONZE WEAR 1
5 8100-015 END BELL ASSY, OUTPUT 1HP 1
5 8100-016 END BELL ASSY, OUTPUT 2HP 1
5 8100-017 END BELL ASSY, OUTPUT 3HP 1
6 7200-001 LOCK PIN, QUICK DISCONNECT 1
7 7200-002 HOUSING, SPRING 1
8 7200-004 SHAFT COUPLING, QD 314V (CV-1) 1
8 7200-003 SHAFT COUPLING, QD 382V (CV-2/2E-3/3E) 1
9 8001-045 ARMATURE & BEARING ASSY, 1HP 115V CV-1 1
9 8001-044 ARMATURE & BEARING ASSY, 2HP 115V CV-2 1
9 8001-047 ARMATURE & BEARING ASSY, 2HP 230V CV-2 1
9 8001-043 ARMATURE & BEARING ASSY, 3HP 115V CV-3 1
9 8001-046 ARMATURE & BEARING ASSY, 3HP 230V CV-3 1
10 8005-030 END BELL ASSY, COMM. 1
11 43000-03 BRUSH ASSY, CARBON 2
12 50125-04 KNOB, PLASTIC QUICK DISCONNECT 1
13 52003-05 WASHER, LOCK #10 2
14 53002-09 PIN, SLOTTED PIN 5/32 X 1 1
15 55005-03 BEARING, REAR 1
16 53001-14 SCREW,  #10-32 X 4.00 2
17 53101-04 SCREW, GROUND 10 - 32 X .375 1
18 56000-06 WAVE SPRING 1
19 55008-03 BEARING, FRONT 1
20 57001-02 CAP, BRUSH 2
21 59001-06 INSULATOR, PLASTIC FIELD 4
22 59999-08 SPRING, COMPRESSION 1
23 90004-03 SHAFT, SPINDLE  314V CV-1 1
23 90004-01 SHAFT, SPINDLE  382V CV-2/2E-3/3E 1
24 90004-02 DRIVE COUPLER, QUICK DISCONNECT 1
25 57000-03 BRUSH HOLDER 2
26 53051-01 BRUSH HOLDER SET SCREW #10-32 X .375 2


